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1B IE (Models inserted)

W674 Series

W674-40AC X 4308A01

W674-40AC X 4316A02

WE74-40AC X 4248A03

W674-40AC x 4256A04

W674-40AC X 5348A06

W674-40AC x 5254C07

W674-42A X 4255E05

W674-42A x 4255F05

W674-42A x 4300F08

W674-42A X 4192F09

W674-45AC X 4308A01

W674-45AC x 4316A02

W674-45AC X 4248A03

W674-45AC X 4256A04

W674-45AC X 5348A06

W674-45AC x 5254C07

M This parts catalog covers the W674 series machine
manufactured March, 1994.

B The parts classified by each mechanism are shown on pages 2
~69. A page on left shows the breakdown of the parts
comprising the mechanism and a page on right the parts list.
The numbers given to each illustration are the REF.NOs. on the
parts list.

M Gauge parts list
Gauge parts shown on page 70 are used only for the specific

type of machine.

M A numeric index of the parts is attached to page 72 on and
after. The illustration and/or description of the required part
can be easily referred to by the part number.

B Always give the part numbers when ordering parts.
The contents of this parts book are subject to change to without

notice.
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775 — Bk (1D

REF. PART NO.

NO. BB ES %
*1 250276-SD 7 — &
2 206590 A A4 W
3 250117 Brv
4 240228 (3
5 240227 ¥
6 240110 [
7 210003 72
8§ 209084 =
9 240226 %
10 205088 #
11 250148 7 4 W
12 240001 1k 2 B
13 255108 F —
14 207358 7 2 W
15 250158-91 # /¥ —
16 250020 H N —
17 250157 z # v
18 007017 A
19 240127 & v -
%20 230047A #E K
21 210679 ey
¥22 202526 EE
23 250233 ¥ KXW
24 210679 ke v
25 007018 oz v
26 303448 BE &
27 004541 Ex v
%28 250232 8% R
29 004539 ik x v
%30 250320-SD 7 — &

OX =IRFTAA]
@ XXXXXX (3 = TR =Y TF, .
WHDY = ION— I RTHRL T,
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3, 2
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AN

M4 x5

N\ G

NAME

MACHINE FRAME
OIL SIGHT GAUGE
BED PIN

PLUG

PLUG

PLUG
PLUG
PLUG
PLUG
PLUG

FILTER
RING

PIN

OIL FELT
COVER

COVER
SPONGE
SCREW
MARK

SERIAL NUMBER PLATE

PIN

NAME PLATE
TYPE PLATE
PIN

SCREW

WASHER

SCREW

NAME PLATE
SCREW

MACHINE FRAME

@ %= Not for sale basically

@ XXXXXX is one of the gauge parts.

COVER (1

Please confirm the correct part by the gauge parts lists on page 70.
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| ses except W674-45AC

W674-45AC 2} ¢ 2145
All subclas!
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REF. PART NO.
NO. R EE

1 250149-UD
2 240226

3 179107-05
4 250019

5 007021

6 250151-UD
7 005242

8 250153

9 007021

10 240263

11 250021-UD
12 007019

13 250023-UD
14 007052

15 207924

16 250311-UB
17 007075

18 250301

19 004528

20 250300

21 007018

@K =IRFEAT]
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Ex Y,/ M4 X6

70 HDH — 978 — ) FCHA LT L 2280

NAME

ARM COVER (TOP)
PLUG

OIL SIGHT WINDOW
0 RING

SCREW

ARM COVER (LEFT)
SCREW
0 RING
SCREW
WASHER

NEEDLE BAR COVER
SCREW

THREAD TAKEUP COVER
SCREW

WASHER

PULLEY COVER
SCREW

SCREW

BOLT

FLAT SPRING

SCREW

@% = Not for sale basically

@ XXXXXX is one of the gauge parts.

COVER (2

QT.
01

01
01
07

0l
01
01
04
01

01
01
01
01
02

02
01

01

Please confirm the correct part by the gauge parts lists on page 70.



WE674-45AC 2 2185
All subclasses except W674-45AC

W674-45AC %I 2
Al subclasses except W674-45AC
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REF. PART NO.
NO. gﬁnng’ﬁ

1 2502889
2 250161
3 007082
4 250302-SD
5 007213

6 250167D

7 250312

8 007019

9 250169BSD
10 007024

11 250306-9S
12 250307-SD

13 250308
x14 250172
15 250173
16 250174
17 007082
18 250309
19  250310-SD
20 007021
21 240352
22 206028
23 007020
24 250325
25 303448
26 007018
27 250255
28 007020
29 303448
30 250256
31 007066
32 210307
33 250257A
34 007009
35 202875
@K =[RFEAT]

@ XXXXXX Y = D=y Td,

% W

£ E

H 247 v b
¥$1//M4X8
I oH N —

Ex v,/ M4X16
= VIR

73 475 v b

Fx Y /M4 X8
Eiﬁ,N —

ExvY,/ M4x18
# () /#Hh -
= () /#H» -
E A B A

E vy

EiTE v
A2 v b
SENR Y /M4 X 8
720 = B S A VARSI
735 4 v b
Ehx Y,/ M4 X12
BE &

tﬁ/\“*

Ex Y,/ M4X10
hH N —

B4

Ex v,/ M4XxX6
735 4 v b
Exv,/ M4x10
B &

735y b

B x v, /M4

B R E £

T4 H-F

Y¥x Y,/ M3 X 4
B £

TOEDST — I NR—VRTHALTL I,

NAME

BED PLATE

GASKET

SCREW

MACHINE BED COVER
SCREW

SLIDE PLATE
BRACKET
SCREW

SIDE COVER
SCREW

COVER PLATE ASSEMBLY
COVER PLATE ASSEMBLY
COVER PLATE

HINGE

PIN

GASKET
SCREW

CLOTH PLATE
BRACKET
SCREW

WASHER
FLAT SPRING
SCREW
COVER
WASHER

SCREW
BRACKET
SCREW
WASHER
BRACKET

SCREW
WASHER
EYE GUARD
SCREW
WASHER

@% = Not for sale basically
@ XXXXXX is one of the gauge parts.

COVER (3

Please confirm the correct part by the gauge parts lists on page 70.



X 4308A01,4316A02 @
X 4248A03,4256A04
31
X 5348A06 @ 33
1 L4t (Attaching flat elastic) 34
X 5254C07 $% ( Standard)
X 4308A01,4316A02,4248A03,
4256A04,5348A06 118 & ( Option)
34
33
Q
&)
X 4308A01,4316A02
BRM(L LM 8mm YU TF)

Standard (Elastic width
: Less than 8mm)

X 4308A01,4316A02
& (T LM 8mmELE)
Option (Elastic width

: More than 8mm)

X 4248A03,4256A04

@ X 5348A06

£ AR (Attaching flat elastic)

X 5254C07 B ( Standard)
X 4308A01,4316A02,4248A03,

4256A04,5348A06 18 & ( Option)

23

W674-40AC




7175 —Ha# (4) (W674-40) COVER (4) (W674-40)

REF. PART NO.

NO. B mES % W NAME QT.
1 250296-SD  Hi A N — (#H) FRONT COVER ASSEMBLY 01
x2 250297 Bl AN — K AK FRONT COVER 01
*3 250299 L vy HINGE 01
x4 250298 R T I A AUXILIARY PLATE/FRONT COVER 01
5 007044 mMx vy, /M4 x10 SCREW 04
6 250013 v ritx v, /M4 SCREW 01
7 201191 m /s % SPRING 02
8 240198 EiTE v PIN 01
9 004539 IEx Y /M5 X 6 SCREW 02
10 258095-91 mEARN (H) FINGER GUARD ASSEMBLY 01
11 258097-91 734 v b BRACKET 01
12 258096 mEN CLOTH GUIDE PLATE 01
13 007018 Y x v,/ M4X6 SCREW 02
14 303448 BE & WASHER 02
15 007017 Y x v,/ M4Xx5 SCREW 02
16 303448 BE & WASHER 02
17 258102-91 N vy - () BINDER COMPLETE 01
18 007018 Ex v,/ M4 X6 SCREW 02
19 303448 B & WASHER 02
20 258104 HERN FABRIC GUARD 01
21 007019 Y x v /M4 X8 SCREW 02
22 303448 B & WASHER 02
23 258105 73545 v b BRACKET 01
24 258100-91 NA VY - BINDER 01
25 258100491 ¥4 v & — BINDER 01
26 258100891 A B BINDER 01
27 258100C91 NA v Y - BINDER 01
28 258023A NA v F - BINDER 01
29 258020C91 T4 ER ELASTIC GUIDE 01
30 007143 ¥zxvY /M4 X5.5 SCREW 02
31 258106 %WE ROD 01
32 004514 IEx Y /Mb X5 SCREW 02
33 240365 5 - COLLAR 02
34 004554 kExvY /M3 X3 SCREW 02
35 258107 0 -3 — ROLLER 01
36 258108 a -3 — ROLLER 01
37 258120 o -3 - ROLLER 01
38 258131 -3 - ROLLER 01
QX =54 @* = Not for sale basically

O XXXXXX (7 =P /R=YTF @ XXXXXX is one of the gauge parts.
70 HDH — U8~ K THEX LT [Qar:I AN Please confirm the correct part by the gauge parts lists on page 70.



W674-42A

X 4255E05 ( @ X 4255F05,4300F08 4192F09

X 4255E05 X 4255F05,4300F08,4192F09

— ].O—‘



77X — B4 (5) (W674-42) COVER (5)(W674-42]
REF. PART NO.
NO. R EE % NAME QT.
1 250296-SD @i A N — () FRONT COVER ASSEMBLY 01
*2 250297 Hi AN — A& FRONT COVER 01
*3 250299 E v v HINGE 01
%4 250298 BR8] H Y- AUXILIARY PLATE/FRONT COVER 01
5 007044 msv,/M4x10 SCREW 04
6 250013 ¥ rftx v,/ M4 SCREW 01
7 201191 m -~ % SPRING 02
8 240198 EfTE v PIN 01
9 004539 IEx Y /M5 X6 SCREW 02
10 250326 734 v b BRACKET 01
11 007029 Yx v,/ M5 X 12 SCREW 03
12 210025 = By 1k A CUSHION 02
13 350550 734w b BRACKET 01
14 007018 FxY,/M4X6 SCREW 01
15 007036 SEx Y /M4 X6 SCREW 01
16 258123 wHER (R) CLOTH GUIDE (RIGHT) 01
17 007019 ¥ x Y /M4 X8 SCREW 01
18 258122 mEN (£) CLOTH GUIDE (LEFT) 01
19 303448 B & WASHER 01
20 007020 ¥x2Y,/ M4x10 SCREW 01
21 350550 75 v b BRACKET 01
22 007018 SEx 2,/ M4 X6 SCREW 02
23 2581224 "HEN (LK) CLOTH GUIDE (LEFT) 01
24 303448 E & WASHER 02
25 007019 Ex Y,/ M4 X8 SCREW 02
26 258125-91 HEKW (M) FABRIC GUIDE ASSEMBLY 01
%27 258098 735y bEE BRACKET 01
%28 258124 mMEN CLOTH GUIDE PLATE 01
29 303448 BE & WASHER 02
30 007018 Y x Y,/ M4Xx6 SCREW 02
31 303448 BE & WASHER 02
32 007017 ¥xv,/ M4x5 SCREW 02
33 258095A91 HwWERW () FABRIC GUIDE ASSEMBLY 01
34 2580964 hERN CLOTH GUIDE PLATE 01
35 258106 KN ROD 01
36 004514 iEx Y /M5 X5 SCREW 02
37 240365 B S - COLLAR 02
38 004554 IEx Y,/ M3 x 3 SCREW 02
39 258131 o- 35 - ROLLER 01
@ = IRFA ] @ = Not for sale basically

@ XXXXXX Y =TI 8= TF

e y 251 ° . @ XXXXXX is one of the gauge parts.
TOHDY — U8y RTHALTL &,

Please confirm the correct part by the gauge parts lists on page 70.



X 4308A01 4316A02 @
X 4248A03 4256404
X 5348A06 @

¥ L4 (Attaching flat elastic)

X 5254C07 $% ( Standard)
X 4308A01,4316A02,4248A03,
4256A04,5348A06 f1% & ( Option)

X 4308A01,4316A02

BREE(S LM 8mm L T)
Standard (Elastic width
: Less than 8mm)

X 4308A01,4316A02

HR& (I L 8mmLLE)
Option (Elastic width
: More than 8mm)

X 4248A03,4256A04

X 5348A06

b2

_'

1 Lf A (Attaching flat elastic)

X 5254C07 $2% ( Standard)
X 4308A01,4316A02,4248A03,

4256A04,5348A06 f1 & an (Option)

W674-45AC




77X —B44% (6) (N6T4-45) COVER (5)(W674-45)

REF. PART NO.

NO. W& ES % FF NAME QT.
1 250296ASD ﬁ'l BNy - () FRONT COVER ASSEMBLY 01
*2 250287A B AN — K&K FRONT COVER 01
*3 250299 [ HINGE 01
x4 2502984 B ET A N~ AUXILIARY PLATE/FRONT COVER 01
5 007044 m=v M4 X 10 SCREW 04
6 250013 Btk Y /M4 SCREW 01
7 201191 mo~yx SPRING 02
8 240198 N 2 PIN 01
9 004539 tkx Y M5 X6 SCREW 02
10 258095-91 #wmEHW () FINGER GUARD ASSEMBLY 01
11 258097-91 73545 v b BRACKET 01
12 258096 HEAN CLOTH GUIDE PLATE 01
13 007018 ¥xv,/ M4X6 SCREW 02
14 303448 B & WASHER : 02
15 007017 ¥x v,/ M4x5 SCREW 02
16 303448 B & WASHER 02
17 258102-91 A vy - () BINDER COMPLETE 01
18 007018 Ezxrv,/ M4X6 SCREW 02
19 303448 B & WASHER 02
20 258116-91 HEAN (M) FABRIC GUIDE ASSEMBLY 01
21 007032 Exv,/ M2.5X6 SCREW 02
22 210585 BE & WASHER 02
23 258126 7354 v b BRACKET 01
24 258115A91 PATE B BINDER 01
25 258115B91 AT R BINDER 01
26 258115C91 WA vy - BINDER 01
Al 258115-91 AT - BINDER 01
28 258117 WA vy - BINDER 01
29 258113-91 TAER (H) ELASTIC GUIDE ASSEMBLY 01
30 007143 ¥ x v,/ M4 X5.5 SCREW 02
31 258106 E S ROD 01
32 004514 IEx Y /M5 x5 SCREW 02
33 240365 A5 - COLLAR 02
34 004554 IEx Y M3 x3 SCREW 02
35 258107 a -3 — ROLLER 01
36 258108 g - 7 - ROLLER 01
37 258120 o -3 - ROLLER 01
38 258131 0 - 3 - ROLLER 01
@% =R5EA A @ = Not for sale basically
@ XXXXXX AR =P/ e /TT @ XXXXXX is one of the gauge parts.

WEDY = I N—Y FTHRBLTLEI L, Please confirm the correct part by the gauge parts lists on page 70,
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73 /3 — 44 (T) (W6T4-45)

PART NO.
W &S

250151AUD
250328
167061
004527
250169CSD

REF.
NO.

Gl W o —

007024
240228
250316-91

(o lEN Nep]

O =IRFEA ]

@ XXXXXX BT =V =TT

%

7 — 5 h N — ()
TS

B £

SEx Y /M4 X8
AN -

Y xv, / M4x18

i 3

2w 27 L -+~ (#)

o

TOEDHT = V=Y RTHHEL TS0,

NAME

ARM COVER (LEFT)
BRACKET

WASHER

SCREW

SIDE COVER

SCREW

PLUG

CLOTH PLATE COMPLETE

@* = Not for sale basically
@ XX XXXX is one of the gauge parts.

COVER (7)(W674-5)

QT.

01
01
02
02
01
03

01
01

Please confirm the correct part by the gauge parts lists on page 70.
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REF. PART NO.

NO. W EES
1 250551
2 007036
3 250563-91
4 250554-92
5 250554
6 007128
7 250555-91
8 210091
9 005376
10 252056-92
11 004534
12 250557-91
¥13 250544
14 240230
15 004547
16 250529A91
17 004547
18 250545-91
19 004547
20  206050C
21 250530-91
22 004555
23 004547
24 250514
25 007082
26 250565-91
27 004548
28 253641
29 2505614
30 004556
31 004541
32 240126
33 004500
@K ZIRFEA ]

@ XXXXXX Y — U=V TF,
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WHD Y = 8=y FTHR LT A,

4 X 12.5

CRANKSHAFT DRIVE MECHANISM

NAME

CRANKSHAFT
SCREW

CRANKSHAFT ASSEMBLY

CRANKSHAFT
CRANKSHAFT

SCREW

CRANKSHAFT ASSEMBLY

CONNECTION
SCREW
CRANK

SCREW
BUSHING

WORM

BALL BEARING
SCREW

BUSHING
SCREW

GEAR (LOWER)
SCREW
TIMING BELT

BUSHING
SCREW
SCREW

SET PLATE
SCREW

GEAR

SCREW

TIMING BELT
MACHINE PULLEY
SCREW

SCREW

WASHER
SCREW

@% = Not for sale basically

@ XXXXXX is onc of the gauge parts.
Please confirm the correct part by the gauge parts lists on page 70.
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REF. PART NO.
NO. R EF

1 250526C91
2 250516C92

3 007028

4 004592

5 007152

6 007153

7 007268

8  250533B91
*9 250517A
10  253500-92
11 253500

12 007021

13 007015
%14  253501A92
¥15  253501A
16 004534

17 250524

18 004514

19 250552

20 250529-91
%21 240091

22 004547

23 250547A
24 004547

25 250528-91
26 240091A
27 004555

28 004547

29  250523-UD
30 004541

31 004556

32 204585

33 004501

@X = JRFEAT]
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TOEDH =V R—YRTHIBLTLEEW,

NAME

MOTION ASSEMBLY

MOTION
SCREW
SCREW
SCREW

SCREW
SCREW

CRANKSHAFT ASSEMBLY

CRANKSHAFT

CONNECTION ASSEMBLY

CONNECTION
SCREW
SCREW

CRANK ASSEMBLY

CRANK
SCREW

BALANCE WEIGHT

SCREW
SHAFT
BUSHING

BALL BEARING
SCREW

GEAR (UPPER)
SCREW
BUSHING

BALL BEARING
SCREW

SCREW
HANDWHEEL
SCREW

SCREW
WASHER
SCREW

@ = Not for sale basically

ARM SHAFT MECHANISM

@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on page 70.



4 X8t (4-Needle)
W674-42A X 4300F08,4192F09

4 F &t (4-Needle)
W674-42A X4300F08,4192F09% B3 ¢ 2485
bll subclasses except W674-42A X4300F08,41 QZFOQJ

W674-45AC % B € 2845

All subclgsses except W574-45ACJ




Ak 2o

REF. PART NO.
NO. s
1 251014-91
2 251022-92
*3 251022
4 007020
5 251021
6 007020
7 251016
8 2510104
9 240098
10 205097
11 007041
x12 206063
13 251017
14 007020
15 007021
16 251018
17 007021
18 179040-05
19 206524
20 212186
21 XXXXXX
22 XXXXXX
23 004554
24 XXXXXX
25 XXXXXX
26 004554
27 XXXXXX
28 007170
*x29 251024
30 240332
31 303448
32 004569
33 210025
34 251025
35 007024
36 210025
37 251026
38 007066
39 210307
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FEDY —IR—YRTHEHRLTLLEEL,

NEEDLE BAR MECHANISM
NAME QT.
NEEDLE BAR 01
NEEDLE BAR CLAMP ASSEMBLY 01
NEEDLE BAR CLAMP 01
SCREW 01
GUIDE 01
SCREW 02
LINK 01
ECCENTRIC PIN 01
NEEDLE BEARING 01
WASHER 01
SCREW 01
GUIDE BLOCK 01
GUIDE 01
SCREW 01
SCREW 01
LATCH 01
SCREW 01
SPONGE 01
OIL WICK RETAINER 01
OIL WICK 01
NEEDLE HOLDER 01
NEEDLE 04
SCREW 04
NEEDLE HOLDER 01
NEEDLE 05
SCREW 05
NEEDLE PLATE 01
SCREW 02
BRACKET 01
SPACER 01
WASHER 01
BOLT 01
CUSHION 01
BRACKET 01
SCREW 02
CUSHION 01
LEVER 01
SCREW 01
WASHER 01

@ X = Not for sale basically

@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on page 70.



1@
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W674-40AC 45AC @
X 4308A01,4316A02 W
W674-40AC 45AC @ X5348A06
X 4248A03,4256A04 W674-42A X4300F08
Wera4h m W674-40AC 45AC
x4 X5254C07
255805,4255F 05 J \_ | We74-42A%4192F09

W674-42A % { 2141
All subclasses except WE74-42A




ST

REF. PART NO.

NO. #HmES

1 251510A92
*2 251510A

3 004543

4 251511

5 007086

6 251523-92
*7 251523

8 007013

9 XXXXXX

10 259550

11 259552

12 259554

13 257593

14 007009

15 XXXXXX

16 259557

17 259559

18 257593

19 007009

20 251513-92
x21 251513

22 007013

23 251522

24 XXXXXX

25 004543

@K =R

@ XXXXXX3H —~ I R=U T,
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HTEHH
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PREVIRES S RS RS 1))
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—~ W
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LN — K&
ENR Y /M3.5 X 8
#t=Z o (7))
$t = (HI

Q:[]
1k x v
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Bi
)
M4 X 4

AN

TOEDY = IR =Y RTHEEL TS0,

NAME

ECCENTRIC
ECCENTRIC
SCREW
LEVER
SCREW

NEEDLE GUARD
NEEDLE GUARD
SCREW

NEEDLE GUARD
BRACKET

BRACKET/LACE
BRACKET
NEEDLE GUARD
SCREW

NEEDLE GUARD

BRACKET
BRACKET
NEEDLE GUARD
SCREW

LEVER

LEVER
SCREW
NEEDLE GUARD
NEEDLE GUARD
SCREW

NEEDLE GUARD MECHANISM

(REAR)

ASSEMBLY (REAR)

GUIDE
(REAR)
ASSEMBLY (REAR)

(REAR)

(FRONT)
(FRONT)

@* = Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on page 70.



X4255E05,4300F08,4192F09

X5348A06,5254C07

W674-40AC 45AC
W674-42A

48

4248A03,4256A04

W674-40AC 45AC
X 4308A01,4316A02,




— N —$ik

REF. PART NO.
NO. & EE

1 252036492
*2 252036A

3 004547

4 206172

5 252035

6 252037-91

1 004805

8 240062

9 252039

10 201074A
11 202286

12 005546

13 252044

14 240232

15 004524

16 201252

17 240231

18  252046-92
x19 252046

20 004534

21 252040-92
%22 252040

23 007021

24 252041

25 252042

26 252043

27 004543

28  252045-92
¥29 252045

30 007021

31 252041

32 252047

33 252052

34 004522

35  252049-91
¥36 252050
x37 252051

38 231011

39 004522

40 252048

41  XXXXXX

42 007145

43 257566

44 252055

45 007129

46  XXXXXX

47 007145

48 252055

49 257566

50 007129

O =IRFEA ]

@ XXXXXX (3 =T/ =YTd,
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B &
W= - EN
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N
Fxv,/C5x10
#h

BE &

Ex Y,/ M4x10
N R Aﬁ

BE £

LN —

LN — KK
Tz, /M6 X 14
F Uy -

F VY - KK
SENR Y /M4 X 12
BE &

25445 -

|

IEx Y /M4 X 4
F Uy -

F vy — FAK
Y /M4 X 12
B &

B &

7T v ¥V oa

Ex Y,/ M6 X6
7y ¥a (#)
Ty ¥ oaxE
wmen

oV v

IEx* Y /M6 X 6
i

)l/—-/\"_-lﬁ

¥ xv, / M3.5X%X9.5
W= N —

B &

IEx Y,/ M4 x5
V=N -5

Y x Y,/ M3.5x%x 9.5
B &

Vo= N =

IEx Y /M4 x5

TOEDT =D — Y RTHRL TS0,

LOOPER DRIVE MECHANISM

NAME QT.
ECCENTRIC 01
ECCENTRIC 01
SCREW 01
NEEDLE BEARING 01
ROD 01
PIN ASSEMBLY 01
NUT 01
WASHER 01
GUIDE/LOOPER SHAFT 01
GUIDE 01
SPRING WASHER 01
SCREW 01
SHAFT 01
WASHER 01
SCREW 01
SPRING WASHER 01
WASHER 01
LEVER 01
LEVER 01
SCREW 01
HOLDER 01
HOLDER 01
SCREW 01
WASHER 01
SLIDER 01
PIN 01
SCREW 01
HOLDER 01
HOLDER 01
SCREW 01
WASHER 01
WASHER 02
BUSHING 01
SCREW 01
BUSHING 01
BUSHING 01
OIL SEAL 01
0 RING 01
SCREW 01
SHAFT 01
LOOPER HOLDER 01
SCREW 01
LOOPER 03
WASHER 01
SCREW 03
LOOPER HOLDER 01
SCREW 01
WASHER 01
LOOPER 04
SCREW 04

@ = Not for sale basically
@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on page 70.






= U HHE (1)

REF. PART NO.
NO. Hoam &S A N

1 252607A92 T F & v

*2 252607A T F & vEIEK

3 004539 iEx Y /M5 X6
4 204084 —Z— FRTY vy
5 240236 =—FWX7TYyY VI
6 240234 1k # G

7 2402317 1IE » &

8 252608 oy F

9 252609-92 735 vy

%10 252609 75 v ERE

11 004531 NARENVNEF MEX12
12 240055 B &

13 007041 mzv, /M3 X6
14 2526172 gy F

15 252614 U

16 252615 A

17 004537 IEx Y,/ M4 X5
18 252613 FEiTE v

19 202178 %

20 207358 7 z )V b

21 252616 EiTE v

22 202176 & mh A

23 207925 7 x b

24 252617 VAR BV

25 007142 IEx Y, /M6 X6
26 252618-91 vy

x27 252619 vy Kk

28 004547 IEx Y,/ M6 X5
29 2526272 E£MA

30 004539 IEx Y,/ M5 XGB6
31 252620 Blek U /Y %

32 007131 Bx Y, /M5

33 252621 it

34 240017 oy vy

35 252623 LN —

36 007034 ¥Y¥x v,  MbX10
37 252624-VB H B

38 007044 mz=v,/ M4 x10
39 252625 HE R v

40 201629 1k # #5

41 200983 1k # g

42 240251 oy vy

43 004550 IEx Y,/ M4x10
44 004537 IEx Y,/ M4 X5
45 252626 54+ -

46 252660 #FF v b

% I A ]

@ XXXXXX 7 —I/X=I T,
TOEDH —IR=YRTHRIBLTLEI L,

NAME

ECCENTRIC
ECCENTRIC
SCREW

NEEDLE BEARING
NEEDLE BEARING

RING
RING
ROD
CRANK
CRANK

BOLT
WASHER
SCREW
ROD
LINK

LINK
SCREW
PIN

OIL WICK
OIL FELT

PIN

OIL WICK
FELT
CRANK
SCREW

LINK
LINK
SCREW
GUIDE
SCREW

SPRING
SCREW
SHAFT
0 RING
LEVER

SCREW

INDICATION PLATE
SCREW

SCREW

RING

RING

0 RING
SCREW
SCREW
LINER

NUT

@* = Not for sale basically

@ XXXXXX is one of the gauge parts.

FEED MECHANISM (1)

Please confirm the correct part by the gauge parts lists on page 70.



All subclasses except W674-45AC

W674-45AC % B 2447

ept W674-45AC

W674-45AC % B3 < 2481

All subclasses exc




X U 548 (2)

REF. PART NO.
NO. BRES

1 2526108
2 202171
3 240148
4 240097
5 179320-05
6 207358
7 206748
8 240235-92
9 004547
10 204052A
11 252634A
12 202177
13 206748
14 240097
15 240241
16 240239
17 007128
18 252631
19 207925
20 252630
21 004514
22 207925
23 202175
24 252611
25 252669
26 XXXXXX
27 007020
28 252628
29 004522
30  252632A
31 240282
32 240281
33 252629
34 007130

@ X Z5EAA]
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BEMEMN HKBISVF
O, 3 (I
B o BEe

FExFxsS

KB~ 1
NA )
AR By of
AN RS

FOEDH — U=V RTHELTL LI,

NAME

CRANKSHAFT
OIL WICK
PLUG

PLUG

O0IL FELT

OIL FELT
FELT
COLLAR
SCREW
O0IL SEAL

CRANKSHAFT
0IL WICK
FELT

PLUG

OIL SEAL

COLLAR
SCREW
BLOCK
FELT
PIN

SCREW
FELT

OIL WICK
BLOCK
FEED BAR

FEED DOG
SCREW

GUIDE (RIGHT)
SCREW

BLOCK

NEEDLE BEARING
SPACER

GUIDE (LEFT)
SCREW

@X = Not for sale basically

@ XXXXXX is one of the gauge parts.

FEED MECHANISM (2)

QT.

01
01
01
01
01

03
01
02
02
01

01
01
04
01
01

01
02
01
02
01

01
04
01
01
01

01
01
01
01
01

01
01
01
02

Please confirm the correct part by the gauge paits lists on page 70.






1 = B

REF. PART NO.

NO. MR EE
1 253000-91
2 253003
3 240252
4 240253
5 253033A
6 253018
7 206139
8 005118
9 253005-91
10 007025
11 206157
12 005386
13 253008-91
14 253010
15 206156
16 005084
17 192024
18 W00030-1
19 206149
20 005187
21 253027
22 005184
23 206148
24 002022-4
25 253013
26 253014
27 007034
28 253015
29 007019
30 004581
31 004805
32 XXXXXX

@X = IRsEA ]

@ XXXXXX R =V R=YTT
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FEF v b

FE #& /Y &
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bRy
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¥ x v,/ Chx12
£X
Y,/ M4 X 20
vz

Bftxv /C7
[//\‘:—
AR

h s -

N XY,/ ChX5.5
hs -
¥xY, / W2X6
75 vy (1)
¥xvY/Chx 14
vy

Bfx v, /Ch
753 v o (F)
NErY/C10x9
H

LN —

Y,/ M5X10
7545 9 b

T xv,/M4x8
NB XY,/ M5 X 20
NAF v b M5
wx (#4)

70 DK — S8 = RTHA LT 22,

PRESSER FOOT MECHANISM
NAME QT.
ADJUSTING BAR 01
NUT 01
SPRING 01
SPRING 01
SHAFT 01
OIL GUARD 01
PRESSER BAR CLAMP 01
SCREW 01
GUIDE 01
SCREW 02
LINK 01
SCREW 02
LEVER 01
SPRING 01
COLLAR 01
SCREW 02
COLLAR 01
SCREW 01
BELL CRANK (UPPER) 01
SCREW 01
LINK 01
SCREW 02
BELL CRANK (LOWER) 01
SCREW 01
SHAFT 01
LEVER 01
SCREW 01
BRACKET 01
SCREW 02
SCREW 01
NUT 01
PRESSER FOOT COMPLETE 01

@ = Not for salc basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on page 70.



4 X §t (4-Needle)
W674-40AC,45AC




REBFHE () THREAD TENSION MECHANISM (1)

REF. PART NO.

NO. #mES % MW NAME QT.
1 254028 B THREAD EYELET 01
2 007019 ¥x v,/ M4 x8 SCREW 02
3 254032 8 THREAD EYELET 01
4 007018 FEx v,/ M4X6 SCREW 02
5 254003B92 53 V7 CRANK 01
*6 254003B91 735 v CRANK : 01
7 004531 NANRKNV N /ML X 12 BOLT 01
8 202868 B & WASHER 01
9 254000-91 Lo - LEVER 01
10 254022 - COLLAR 01
11 002133-1 Txv /Chx12.5 SCREW 01
12 254031B9U F v ¥ a v (#) TENSION CONTROL MECHANISM 01
13 254029 734 v b BRACKET 01
14 254030 % 2 THREAD RELEASER 01
15 254010A9U0 % #F (#) (58) THREAD TENSION COMPLETE 04
16 254010C9U %<#AF (M) (5H) THREAD TENSION COMPLETE 03
17 206202 2N = H - TENSION POST COLLAR 07
18 254020 % 8 THREAD GUIDE 05
19 206201 % iE TENSION GUIDE 02
20 206203 % THREAD GUIDE 07
21 306301 glER U /N X SPRING 01
22 005447 Bfx v, /Ch SCREW 01
23 007019 ¥x v,/ M4 x8 SCREW 02
24 254033 %18 THREAD EYELET 0t
25 007018 Yx Y,/ M4X6 SCREW 01
26 001817-2A -+ SCREW STUD 01
27 210319 #AFm TENSION DISC 02
28 208450-UA = CUP 01
29 201037 FE#E/Y %2 () SPRING (HEAVY) 01
30 208448 7 F = v b SPRING BUSHING 01
31 208447-UA #F S+ v b POST NUT 01
32 201068 FE#E Y% (55) SPRING (LIGHT) 01
QX =LA @ = Not for sale basically
@ XXXXXXEY =T/ =Y T, @ XXXXXX is one of the gauge parts.

TOEDY = V=YK THRL TSN, Please confirm the correct part by the gauge parts lists on page 70



@ 4 &%t (4-Needle)
W674-42A

5 & &t (5-Needle)
W674-40AC 45AC




REBFHaHE (D

REF. PART NO.
NO. W mE S

1 254031C9U
2 254029
3 254030
4 254010A9U
5 254010C9U
6 206202
7 254020
8 206201
9 206203
10 306301
11 005447
12 254031D9U
13 254029
14 254030

15 254010A9U
16 254010C9U

17 206202
18 254020
19 206201
20 206203
21 306301
22 005447
Q% =JRFEA T

@ XXXXXXEH =V /"=UTTF,

% PR
Fvivav (#)
734 v b

f\gm)(

R#EF (M) (58)
RHEF () (5)
AN = ¥ —

B

% 8

% E

E‘I';EU -4
BfffxvY,/ChH

F v vav ()
73545 v b

% o 2

S #F (M) (#)
SHETF (M) (§8)
2N = Y —

%
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% B

5k U /N %
Bftxv /Ch

0HDY = I8 —YRTHRL TS,

THREAD TENSION MECHANISM (2)

NAME

TENSION CONTROL MECHANISM
BRACKET

THREAD RELEASER

THREAD TENSION COMPLETE
THREAD TENSION COMPLETE

TENSION POST COLLAR
THREAD GUIDE
TENSION GUIDE
THREAD GUIDE

SPRING

SCREW

TENSION CONTROL MECHANISM
BRACKET

THREAD RELEASER

THREAD TENSION COMPLETE

THREAD TENSION COMPLETE
TENSION POST COLLAR
THREAD GUIDE

TENSION GUIDE

THREAD GUIDE

SPRING
SCREW

@ %= Not for salc basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on page 70.



( 58§t (5-Needle)

4%t (a-Needie) )

4 &gt (4-Needie)

(1)

SA$t (5-Needie)

18




gHRpiig

REF. PART NO.
NO. HmESE

1 253503
2 204107
3 201252
4 004527
5 205061
6 240201-92
*7 240201
8 007110
9 240102
10 210586
11 253504-92
¥12 253504
13 004501
14 303067
15 253505B
16 253505C
17 007019
18 303448
19 253540
20 007019
21 303448
22 253545A
23 234521
24 004535
25 2535458
26 234521
27 004535
28 007010
29  253507A
30 253617
31 007009
32 253508C
33 007077
34 2535094
35 007008
36 240474
37 253541
38 007019
O X = AT

@ XXXXXX 3Y — V=TT
TOHDY — V=Y K THE

% 7N

iith

BE &

N R EE

Yx Y,/ M4Xx8
1k 2 #&
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SEx Y /M4 X9
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F 4Ny -

L /N —
LN — KAk
Y% Y ,/M5X 14
/\"z‘\mé

k@Y

%Y

¥ x Y,/ M4 X8
LT

% B
Exv,/ M4 X8
B &

F Iy -

% 8

IEx Y/ M3 X 4
F VY -

% B

IEx Y,/ M3 X 4
ExY,/ M3X6
- |

%8

T xvY,/ M3 X4
- |

mx v/ M4 x7
% %
Yxv,/M3Xx5
B &

* 1E

SEx v,/ M4 x8
LT AL,

NAME

SHAFT

WASHER

SPRING WASHER
SCREW

RING

COLLAR
COLLAR
SCREW
WASHER
OIL SEAL

LEVER
LEVER
SCREW
SPRING WASHER
THREAD TAKEUP

THREAD TAKEUP
SCREW
WASHER
THREAD GUIDE
SCREW

WASHER
HOLDER
THREAD GUIDE
SCREW
HOLDER

THREAD GUIDE
SCREW
SCREW
THREAD GUIDE
THREAD GUIDE

SCREW

THREAD GUIDE
SCREW

THREAD SUPPORT
SCREW

WASHER
THREAD GUIDE
SCREW

@ %= Not for sale basically

NEEDLE THREAD HANDLING

@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on page 70.



Tk 288
All subclasses except the following

W674-40AC,45AC
43 @ X5348A06 5254C07

TRAR < LHRE
All subclasses except the following

W674-42A

TR 25E

All subclasses except the following

W674-42A




TRk U B

REF. PART NO.

NO. H B EE
1 253627-91
2 004543
3 253624
4 240308
5 004543
6 240278
7 240279
8 253623
9 0045438
10 004555
11 253625-9S
12 004503
13 253640
14 007018
15 240332
16 007213
17 253635
18 004325
19 253636
20 007019
21 253630
22 210307
23 007066
24 253634
25 007018
26 210306
27 007012
28 137906
29 253632
30 007196
31 253631
32 004325
33 303448
34 253633
35 007031
36 210585
37 2535334
38  253533B
39 007031
40 210585
41  253533B
42 253533C
43 007031
4 210585
45 253638
46 007017
47 253637
48 007018
49 253639
50 007082
@K =IRFEAH]

@ XXXXXX (34— ¥ /‘CT

LOOPER THREAD MECHANISM

2 W NAME QT.
‘Y (48) NEEDLE THREAD TAKEUP COMPLETE 02
IEx Y /M4 x 4 SCREW 04
B SHAFT 01
h 5 - COLLAR 01
kx Y,/ M4 x 4 SCREW 02
B & WASHER 02
B & WASHER 01
¥y — GEAR 01
IEx Y /M6 x 8 SCREW 01
IEx Y /M6 X 8 SCREW 01
7354y v b (M) BRACKET COMPLETE 01
NAXFELF M6 X 20 BOLT 02
H N — COVER 01
FEx v,/ M4 x6 SCREW 01
2R - - SPACER 01
YL xY,/M4x%x16 SCREW 01
73545 v b SET PLATE 01
NEENVE M4 X6 BOLT 01
73547 v b SET PLATE 01
Ex Y,/ M4x8 SCREW 01
754k v b SET PLATE 01
B 2 WASHER 01
B3,/ M4 SCREW 01
754y b SET PLATE 01
FExY,/ M4Xx6 SCREW 02
BHHET % SPRING 01
/N Y/ M3.5X86 SCREW 01
B & WASHER 01
735y b SET PLATE 02
Y x Y,/ M4 X 4 SCREW 02
3AERN THREAD GUIDE 02
NAEFELE M4 X6 BOLT 02
B & WASHER 02
% = THREAD SUPPORT 02
Ex Y/ M2.5 X6 SCREW 02
BE & WASHER 02
* 8 THREAD GUIDE 02
% 38 THREAD GUIDE 02
£ x Y,/ M2.5X%X6 SCREW 02
B & WASHER 02
% 38 THREAD GUIDE 02
% THREAD GUIDE 02
S xY,/ M2.5X6 SCREW 02
B & WASHER 02
* 8 THREAD GUIDE (RIGHT) 01
ExvY,/ M4Xx5 SCREW 01
* 18 THREAD GUIDE (RIGHT) 01
XY,/ M4 X6 SCREW 01
% 8 THREAD GUIDE (RIGHT) 01
N Y,/ M4 X8 SCREW 02

WHDH — D= RTHELTLEEN,

@k = Not for sale basically
@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on page 70,
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#HimsaN (1)

LUBRICATION MECHANISM (1)

REF. PART NO.

NO. PRES A FR NAME QT.
1 255035-91 A v PIPE 01
2 2550317 N S JOINT SCREW 01
3 240135 Fa2-7 TUBE 01
4 200136 "+ JOINT 01
5 202199 7 5 v 7 CLAMP 02
6 200152 e N JOINT SCREW 02
7 255003 NA T PIPE 01
8 240136 7 = v b FELT 01
9 210766 Ik PIN 01
10 004514 IEx Y /M5 X5 SCREW 01
11 255021 7 = Vb FELT 01
12 255005 7 v F LATCH 01
13 007018 FEx v,/ M4 %6 SCREW 01
14 240143 F a7 TUBE 01
15 240144 F a2 -7 TUBE 01
16 255038 W F JOINT 01
17 240145 F a2 -7 TUBE 01
18 202199 05 v 7 CLAMP 02
19 255099 W2y OIL RELEASE PLUG 01
20 007018 FEx Y/ M4 X6 SCREW 02
21 255097-91 T OIL DISTRIBUTOR 01
22 004821 ~NEF o M4 NUT 01
23 240134 F a7 TUBE 01
24 202199 v 5 v 7 CLAMP 02
25 200136 w®F JOINT 01
26 255094-91 MhE OIL DISTRIBUTOR 01
27 200136 #F JOINT 01
28 205111 MEx JOINT SCREW 01
29 202199 7235 v 7 CLAMP 02
30 255100-91 HEmE EXHAUST OIL DISTRIBUTOR 01
31 255102 nNA T PIPE 01
32 007017 SEx YV /M4 X5 SCREW 01
33 206840 B ag4 7 () 0IL TUBE 01
34 202199 235 v 7 CLAMP 02
35 240245 7 = ) b FELT 01
36 240244 Fa-—-7 OIL TUBE 01
37 240143 Foa~-7 TUBE 01
38 007018 L xv /M4 X6 SCREW 01
39 255039 nwNAT PIPE 01
40 2001404 A OIL TUBE 01
41 255109 3 VAV OIL SHIELD SPONGE 01
@K ZPRFEAT] @% = Not for sale basically

@ XXXXXX 3 — /38— /’C’Q‘

@ XXXXXX is one of the gauge parts,
F0EDY — IR —VERTHALTL &L,

Please confirm the correct part by the gauge parts lists on page 70.
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WiHEeHE (2)

REF. PART NO.

NO. B RES
1 255041
%2 255048
3  202287A
4  005138B
5 004504
6 255042
7  255091-91
8 255092
¥9 255023
10 255024
11 255025
12 255026
13 255027
14 255028
15 007026
16 007105
x17 255033
18 255019
19 004514
20 004531
21 255093
22 206233
23 210200
24 206431
25 210201-SD
26 007021
27 9A3002
QX =HREAH]

@ XXXXXX AT — IR — Y TF,
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4 vy (#M)
x4 N v

H R v b
Yxv,/H11 X12
E£xv,/ M8x20
oYy vy
v 7 ()

v TERE

v TERE

i

O - 45 —
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BN —

SEx Y, /M4 X 25
Yz vV /M4 x40
7354 v b

v — bk A =W
IEx Y /M5 X5
NEARENLVF /M5 X 12
wE XV

I L X v Fh

TS5y v bST 4 -
oy vy

74Ny —-F
kY /M4 X 12
7 4Ny = ¥ =

TOED — V=Y RTHEAL T30,

LUBRICATION MECHANISM (2

NAME

OIL RESERVOIR ASSEMBLY
OIL RESERVOIR

GASKET

SCREW

SCREW

0 RING

PUMP ASSEMBLY
PUMP BODY
PUMP BODY
SHAFT

ROTOR
ROTOR
ROTOR
COVER
SCREW

SCREW
BRACKET
WORM WHEEL
SCREW

BOLT

JOINT SCREW

OIL FILTER
BRACKET/O0IL FILTER
0 RING

OIL FILTER CAP

SCREW
FILTER SEAL

@ = Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on page 70.
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01
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02
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01
01
01
01
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W674-45AC




FT 844§ (W674-45)

REF. PART NO.

NO. W E BB
1 252610C
2 255598
3 004539
4 255599
5 255614
6 007174
7 252616
8 207925
9 202176
10 004537
11 255600
12 202181
13 255554
14 004547
15 240008
16 255555A
17 240271
18 005146
19 255548
20 255546
21 255607-9S
22 004516
23 007175
24 007030

25  255602-92

26 007028
27 257599
28 007013
29 255605
30 007012
31 255606
32 007030
33 2041614
34  255558-91
35 007082
36  255609-91
37 303448
38 007021
39 255611
40 601115
41 255613
42 204585
43 007173
44 251027
45 210307
46 007066
@k =IRFEAH]
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FT MECHANISM (W674-45)

NAME

CRANKSHAFT
CRANK
SCREW
CRANK PIN
PIN

BOLT

PIN

FELT

OIL WICK
SCREW

LINK

OIL WICK
CRANK
SCREW
KEY

ROD
COLLAR
SCREW
SPRING
NUT

BRACKET COMPLETE
BOLT

SCREW

SCREW

UPPER KNIFE LEVER

SCREW
UPPER KNIFE
SCREW
WASTE CHUTE
SCREW

LOWER KNIFE HOLDER
SCREW

LOWER KNIFE

LOWER KNIFE CLAMP
SCREW

PIPE ASSEMBLY
WASHER

SCREW

PIPE
CONNECTOR

FLAT SPRING
WASHER
SCREW
LEVER
WASHER

SCREW

@% = Not for sale basically
@ XXXXXX is one of the gauge parts.

Please conlinm the correct part by the gauge parts lists on page 70,






RP %3 (1)

REF. PART NO.
NO. W& ES

1 256580
2 004547
3 004555
4 256501
5 240236
6 256579-92
X7 256579
8 004547
9 256503
10 004548
11 254504
12 240062
13 004805
14 201635
15 005060
16 256504-9S
17 256507
18 256508
19 004523
20 210069
21 256509
22 206180
23 306671
24 211247
25  256561-9S
26 256545
27 004518
28 004514
29 256563
30 007062
31 256564
32 256565
33 256582
34 256522
35 256581
36 007141
37 306789
38 007079
39 004821
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NAME

COLLAR

SCREW

SCREW
CONNECTION
NEEDLE BEARING

ECCENTRIC
ECCENTRIC
SCREW
CRANK
SCREW

SCREW
WASHER
NUT
COLLAR
SCREW

BRACKET COMPLETE
0 RING

PLUG

BOLT

OIL SEAL

SHAFT

WASHER

RING

PLUG

BRACKET COMPLETE

GUIDE BAR
BOLT
SCREW
COVER
SCREW

LOWER TOOTHED ROLLER
LOWER TOOTHED ROLLER
LOWER TOOTHED ROLLER
CONNECTING PLATE
LEVER

SCREW

CUSHION RUBBER
SCREW

NUT

@ X = Not for sale basically
@ XXXXXX is one of the gauge parts.

RP DEVICE (1)

Please confirm the correct part by the gauge parts lists on page 70.
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RP DEVICE (2
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W674-40AC 45AC
X 4308A01,4316A02,4248A03,4256A04

A

A




HEkY o—5—%EA1)

REF. PART NO.
NO. B W EFE S % W
1 259034-91 fHmEY v -5 -EHBE (#)
2 259035-91 @®iv — 3 —#E (M)
3 259022-91 Tuvev-35-%8 (#)
4 259023-91 #v -3 -%& (M)
5 259004 7354 v b
6 004905 AKx v (F) /4.5
7 259015 75 v 7 LN~
8 2590054 i
9 2590064 " F
10 007068 ~EB XY,/ MBX10
11 2590154 73 v 7 LN -
12 004511 ExY /M6 X 25
13 231513 i
14 007068 NEAXA Y/ MLEX10
15 259006 " F
16 259037 fih
17 240366 h S5 -
18 004543 IEx v,/ M4 x4
19 259038 h s -
20 004554 IExvY,/M3 X 3
21 259036 g - 35 —
22 259020 h s -
23 004543 IEx Y,/ M4 x 4
24 259007 73545 w b
25 004906 Azxv () /4.8
26 137142 B &
27 306829 £ A K
28 306830B wWTE£E
29 2590154 7 B 2 M VWA SE
30 204023 B &
31 259018-91 o -3 - (i)
%32 259009 -3 -
33 240250 ik # 8
34 240249 E-wx7Yy vy
35 205061 ik # 8
36 1801484 #h
37 259010 735k v b
38 259011 73545 v b
39 004503 NANE NV M6 X 20
@K =5 AT

O XXXXXX 3 =D~y TF, .
HOHADY =98 =V RTHERAL TS,

FABRIC TENSIONER DEVICE (1)

NAME QT.
FABRIC TENSION DEVICE ASS. 01
FRONT ROLLER ASSEMBLY 01
LOWER ROLLER ASSEMBLY 01
REAR ROLLER ASSEMBLY 01
BRACKET 02
SCREW 04
CLAMP LEVER 01
SHAFT 01
JOINT 01
SCREW 02
CLAMP LEVER 02
SCREW 02
SHAFT 01
SCREW 02
JOINT 01
SHAFT 01
COLLAR 01
SCREW 01
COLLAR 03
SCREW 03
ROLLER 01
COLLAR 01
SCREW 01
BRACKET 01
SCREW 03
WASHER 03
GUIDE PLATE 01
CLAMP PLATE 01
CLAMP LEVER 01
WASHER 01
ROLLER ASSEMBLY 01
ROLLER 01
RING 02
BALL BEARING 02
RING 02
SHAFT 01
BRACKET 01
BRACKET 01
BOLT 01

@X = Not for sale basically
@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on page 70,
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FEREYO—S5—ERQO

REF. PART NO.
NO. B & ES

1 259034A91

2 259035A91

3 259022-91

4 259023-91

5 259004

6 004905

7 259015

8 259005A

9 2590064
10 007068

11 2590154
12 004511

13 231513

14 007068

15 259006

16 259037

17 240366

18 004543

19 259038

20 004554

21 259036

22 259020

23 004543

24 259007

25 004906

26 137142

27 306829

28 306830B
29  259015A
30 204023

31 259018-91
k32 259009

33 240250

34 240249

35 205061

36 1801484
37 259010

38 259011

39 004503
@K =|RFEA ]
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FABRIC TENSIONER DEVICE (2)

NAME

FABRIC TENSION DEVICE ASS.

FRONT ROLLER ASSEMBLY
LOWER ROLLER ASSEMBLY
REAR ROLLER ASSEMBLY

BRACKET

SCREW
CLAMP LEVER
SHAFT
JOINT
SCREW

CLAMP LEVER
SCREW
SHAFT
SCREW
JOINT

SHAFT
COLLAR
SCREW
COLLAR
SCREW

ROLLER
COLLAR
SCREW
BRACKET
SCREW

WASHER
GUIDE PLATE
CLAMP PLATE
CLAMP LEVER
WASHER

ROLLER ASSEMBLY
ROLLER

RING

BALL BEARING
RING

SHAFT
BRACKET
BRACKET
BOLT

@% = Not for sale basically
@ XXXXXX is one of the gauge parts,

Please confirm the correct part by the gauge parts lists on page 70.
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FEYOD—5—&H3)

REF. PART NO.
NO. B mEBEH % N
1 259034B91 fHmEV e -5 -EHE (M)
2 259035B91 Bio -3 -%F (M)
3 259022-91 Tov-35-%Eg (#)
4 259023-91 #Hov -5 -%8 (M)
5 259004 7547 v b
6 004905 Kzxv (E) /4.5
7 259015 73 v 7 LN -
8 2590054 iih
9 2590064 " F
10 007068 NA XY,/ M5 X10
11 2590154 75 v T LN -
12 004511 Y,/ M6 X 25
13 231513 il
14 007068 NAEAx Y,/ M5 x10
15 259006 ®F
16 259037 L
17 240366 A5 -
18 004543 IEx Y,/ M4 x 4
19 259038 h s -
20 004554 IExvY /M3 x3
21 2590386 o -3 -
22 259020 A S -
23 004543 IEx Y, /M4 x4
24 259007 7545 v b
25 004906 Ax v (F) /4.8
26 137142 B &
27 306829 £ N
28  306830B Wit E
29 259015A 75 v 7 LN -
30 204023 B &
31 259018-91 v -3 - ()
*32 259009 - 3 -
33 240250 Ik # &
34 240249 K- R7 Yy vy
35 205061 1k * &
36 1801484 131
37 259010 754 v b
38 259011 734 v b
39 004503 NEANFXILVEF S MB X 20
QX =IRFEAT]

@ XXXXXX 35 = I3~ TF
TOEDHF — I8 —Y K THS ’LT(?‘ ESAN

FABRIC TENSIONER DEVICE (3)

NAME

FABRIC TENSION DEVICE ASS.

FRONT ROLLER ASSEMBLY
LOWER ROLLER ASSEMBLY
REAR ROLLER ASSEMBLY
BRACKET

SCREW
CLAMP LEVER
SHAFT
JOINT
SCREW

CLAMP LEVER
SCREW
SHAFT
SCREW
JOINT

SHAFT
COLLAR
SCREW
COLLAR
SCREW

ROLLER
COLLAR
SCREW
BRACKET
SCREW

WASHER
GUIDE PLATE
CLAMP PLATE
CLAMP LEVER
WASHER

ROLLER ASSEMBLY
ROLLER

RING

BALL BEARING
RING

SHAFT
BRACKET
BRACKET
BOLT

@ % = Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on page 70.
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HG %l (1) (W674-40)

REF. PART NO.

NO. REF
1 350552-91
2 350549
3 007029
4 210025
5 513103
6 601020
7 527012
8 350551
9 007018
10 350274
11 004805
12 240344
13 004543
14 350550
15 007018
16 350233491
17 532001
18 601110
19 600032
20 527006
21 600077
22 600078
23 300216
24 300220
25 000197
26 004910
27 204585
28 005183
29 005118
30 003044
31 137142
32 522007
33 522008
34 601049
35 608002
36 601053
37 300372
38 004910
39 004304
40 210061
41 004806
@k =TT

O XXXXXX 37 =13~y TF

HG304A HG DEVICE (1)(W674-40)
2 NAME QT.
vy vy - () CYLINDER 01
75y b BRACKET 01
Ex Y,/ M5B X 12 SCREW 03
¥z Bh 1k » CUSHION 02
LT VY v - AIR CYLINDER 01
=N - H xR ELBOW 02z
2ZE-Fayviro-—35 - SPEED CONTROLLER 02
7355 v b BRACKET 01
ExY,/ M4X6 SCREW 02
i SHAFT 01
NERILVEF M5 BOLT 02
h 5 - COLLAR 01
IEx Y /M4 x 4 SCREW 01
75 oy b BRACKET 01
ExY,/M4x%x6 SCREW 02
EF 24 v F (M) KNEE SWITCH ASSEMBLY 01
7SN T AIR VALVE 01
o F CONNECTOR 01
Fa-7 TUBE (4X6X500) 01
A¥—-—Faviro-3 - SPEED CONTROLLER 02
Foa— 7 TUBE 01
Foa—7 TUBE 01
735y b BRACKET 01
NNVT T F=—4-# VALVE ACTUATOR ASSEMBLY 01
75y b BRACKET 01
Kxv (F) /5.1 SCREW 02
HE & WASHER 02
SEx Y /C5X 17 SCREW 01
SEx Y /CH5X 12 SCREW 01
ANAEF v b CH NUT 01
B & WASHER 02
L¥F¥aL— % - (#) FILTER/REGULATOR ASSEMBLY 01
74 NM% —LF a2l - % - FILTER/REGULATOR 01
k—=2YaAq v b CONNECTOR 01
T4 Y -y R HOSE BAND 01
#* F JOINT 01
75y b BRACKET 01
Kx v () /5.1 SCREW 02
ANEX Y,/ M6 X 16 SCREW 02
B & WASHER 02
NEF v b M6 NUT 02

70 HDH — U= Y ETHALT &L,

@X == Not for sale basically

@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on page 70.
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HG 3%l (2) (W674-40) HG304B HG DEVICE (2) (W674-40)

REF. PART NO.

NO. HEmEE A R NAME QT.
1 350552-91 vy vy - () CYLINDER 01
2 350549 7345 v b BRACKET 01
3 007029 T x v/ MbEX 12 SCREW 03
4 210025 & B) 1k X CUSHION 02
5 513103 TT7 Yy - AIR CYLINDER 01
6 601020 2 =N - H xR ELBOW 02
7 527012 A-Favbhbaog-—-3 - SPEED CONTROLLER 02
8 350551 734 v b BRACKET 01
9 007018 FExv,/M4x86 SCREW 02
10 350274 L] SHAFT 01
11 004805 NEBF P ML NUT 02
12 240344 b AR COLLAR 01
13 004543 IEx Y /M4 x4 SCREW 01
14 350550 7354 v b BRACKET 01
15 007018 ExY,/ M4XxX6 SCREW 02
16 350645-91 E¥ 24 v F () KNEE SWITCH ASS. (ALTERNATE) 01
17 000197 73545 v b BRACKET 01
18 004910 Axv (EF) /5.1 SCREW 02
19 204585 B & WASHER 02
20 300220 NNVT T F— 4% - VALVE ACTUATOR ASSEMBLY 01
21 350643 73545 v b BRACKET 01
22 005183 Ezxv,/Chx 17T SCREW 01
23 003044 NHEF Y FCH NUT 01
24 137142 B & WASHER 01
25 005118 Yxv,/Chx12 SCREW 01
26 137142 BE & WASHER 01
27 540003 WE S v PUSH BUTTON 01
28 540004 Ay F SWITCH 01
29 540005 Ny T VALVE 01
30 600079 Fa-—7 TUBE (2.5X4X150) 01
31 600078 Fa-—-7 TUBE 01
32 600079 Foa -7 TUBE (2.5X4X150) 01
33 600077 Foa-—-7 TUBE 01
34 601088 V¥a—Y% - REDUCER 02
35 601102 #k F JOINT 01
36 600099 Fa-7 TUBE (4X6X350) 01
37 522007 L¥al—-%- () FILTER/REGULATOR ASSEMBLY 01
38 522008 74 N¥ —LFal—%— FILTER/REGULATOR 01
39 601049 F -2V a4 v F CONNECTOR 01
40 608002 74 Y -y F HOSE BAND 01
41 601053 f®F JOINT 01
42 300372 734 v b BRACKET 01
43 004910 Kz (¥) /5.1 SCREW 02
44 004304 NA XY /M6 X 16 SCREW 02
45 210061 B & WASHER 02
46 004806 NAEF v b M6 NUT 02
@K =JRFEARH] @ X = Not for sale basically

@ XXXXXXZHF — D=y TF,
THEDS = IR—IRTHBLTLEZ,

@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge pants lists on page 70



W674-45AC(HG305A)




HG il (3) (W674-45)

REF. PART NO.

NO. BmEEH & W

1 350552491 Y Y v
2 350625 7S5 i
3 004518 AW:: A
4 240305 B #r =
5 513103 7 v
6 601020 a =
7 527012 Z K -
8 350626 7S5 N
9 007018 SEx v
10 350274 b

11 004805 NH
12 240344 h S5 -
13 004543 ik x v
14 350624 TS5
15 007018 SEx U
16 350233491 t ¥ 2
17 532001 z 7
18 601110 % F
19 600032 F oo —
20 527006 Z ¥ -
21 600077 F oo —
22 600078 F oo —
23 300216 735
24 300220 Ny T
25 000197 75
26 004910 Kz v
27 204585 B 4
28 005183 oo
29 005118 A
30 003044 N
31 137142 HE &
32 522014-91 L ¥ a
33 522008 7 4
34 601049 - 2
35 608002 74 ¥
36 601089 ax 7
37 601072 ®’

38 300372 75
39 004910 Kz v
@k =jE5EAu]

@ XXXXXX 35— I8 =Y TF,
TOEDY — PR— Y RTHEL TSN,

HG305A HG DEVICE (3)(W74-45]

NAME QT.
- (#) CYLINDER 01
v b BRACKET 01
AN b, M6 X 10 BOLT 03
A CUSHION RUBBER 02
vy - AIR CYLINDER 01
— ¥ W x I FE ELBOW 02
Favbo-— 35— SPEED CONTROLLER 02
v kb BRACKET 01
/M4 X 6 SCREW 02

SHAFT 01
v b /M5 NUT 02

COLLAR 01
/S M4 X 4 SCREW 01
v b BRACKET 01
/M4 X6 SCREW 03
4 v F () KNEE SWITCH ASSEMBLY 01
v 7 AIR VALVE 01

CONNECTOR 01
7 TUBE (4X6X500) 01
FavyirPo-35 - SPEED CONTROLLER 02
7 TUBE 01
7 TUBE 01
v kb BRACKET 01
7o F—-5 - VALVE ACTUATOR ASSEMBLY 01
v b BRACKET 01
(¥£) /5.1 SCREW 02

WASHER 02
S Ch X 17 SCREW 01
/S Ch x 12 SCREW 01
v b /C5H NUT 01

WASHER 02
- 4% - (#) FILTER/REGULATOR ASSEMBLY 01
4 — L F¥F a2l —-4%— FILTER/REGULATOR 01
YaAq v bk CONNECTOR 01
— X ¥ R HOSE BAND 01
g — CONNECTOR 01

PLUG 01
v b BRACKET 01
() /5.1 SCREW 02

@% = Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on page 70.



W674-45AC(HG305B)




@ XXXXXXAIH — I R=YTT,
TOEDH — I/ =Y RTHERLTLKEE L,

@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on page 70.

HG &3 (4) (W674-45) HG3058B HG DEVICE (4) (W674-45)

REF. PART NO.

NO. BRES % NAME QT.
1 350552491 YUY v & — (#) CYLINDER 01
2 350625 75k w b BRACKET 01
3 004518 NAENRENVEF /M6 X 10 BOLT 03
4 240305 Mk = & CUSHION RUBBER 02
5 513103 TT7 VY vy - AIR CYLINDER 01
6 601020 2 =N - T ELBOW 02
7 527012 A -Favirao-35 - SPEED CONTROLLER 02
8 350626 7547y b BRACKET 01
9 007018 SEx Y,/ M4 X6 SCREW 02
10 350274 i SHAFT 01
11 004805 ANEF v b M5 NUT 02
12 240344 h 5 - COLLAR 01
13 004543 k% v /M4 x 4 SCREW 01
14 350624 7575 v b BRACKET 01
15 007018 S x Y,/ M4 X6 SCREW 03
16  350645-91 b ¥ 24 v F (#) KNEE SWITCH ASS. (ALTERNATE) 01
17 000197 73545y b BRACKET 01
18 004910 AKx Y (E) /5.1 SCREW 02
19 204585 B £ WASHER 02
20 300220 NVT T2 F =% -4 VALVE ACTUATOR ASSEMBLY 01
21 350643 75y b BRACKET 01
22 005183 S xvY/C5X 17 SCREW 01
23 003044 ANAF v+ CH NUT 01
24 137142 B & WASHER 01
25 005118 S x v ,/Ch5x 12 SCREW 01
26 137142 & WASHER 01
27 540003 wmE s v PUSH BUTTON 01
28 540004 24y F SWITCH 01
29 540005 Ny T VALVE 01
30 600079 Fa-7 TUBE (2.5X4X150) 01
31 600078 Fa-7 TUBE 01
32 600079 Fa-—-7 TUBE (2.5X4X150) 01
33 600077 Fa-7 TUBE 01
34 601088 LYa—# — REDUCER 02
35 601102 #*F JOINT 01
36 600099 Foa— 7 TUBE (4X6X350) 01
37  522014-91 LV F¥F a2l -4 — () FILTER/REGULATOR ASSEMBLY 01
38 522008 7 4% —L&Fal—-4%— FILTER/REGULATOR 01
39 601049 x -2V a4 v F CONNECTOR 01
40 608002 74 ¥ - VK HOSE BAND 01
41 601089 ax 08 - CONNECTOR 01
42 601072 ®’ PLUG 01
43 300372 7354 v b BRACKET 01
44 004910 Ax v (F) /5.1 SCREW 02
QX =IRFEAT] @ % = Not for sale basically
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UT &Eff&

Vith UT device

Vithout UT device

UT %E&L

W674-45AC




YIERA LR (W674-45) WASTE FABRIC SUCTION MECHANISM (W674-45)

REF. PART NO.

NO. B m&EH %z W NAME QT.
1 350668-91 YIEHAZEE WASTE FABRIC SUCTION DEVICE 01
2 350234-91 v ber24vF (#H) PITMAN-SWITCH COMPLETE 01
3 300468 77 F ax - F ACTUATOR 01
4 004320 NA Y /M6 X 10 SCREW 01
5 240272 FE #E /Y % SPRING 01
6 306731 7345 v b BRACKET 01
7 004320 NAE R Y /M6 X 10 SCREW 01
8 300469 R - COLLAR 01
9 004320 NE XY,/ M6 X 10 SCREW 01
10 531001 7T AIR VALVE 01
11 601116 "3 CONNECTOR 01
12 600101 Foa-—7 TUBE (4X6X1010) 01
13 601110 #EF CONNECTOR 01
14 600015 Foa-—-7 TUBE (4X6X830) 01
15 600179 R HOSE 01
16 305082-91 #F (#) JOINT 01
17 305020-91 SHELEL (M) DUST BAG ASSEMBLY 01
18 601124 #E F JOINT 01
19 305107-91 7545 v b (#) BRACKET COMPLETE 01
20 305030 7354 v b - BRACKET 02
21 004009-1 £x v/ C5xT.5 SCREW 04
22 305127 ]y % FLAT SPRING 01
23 004911 K2y (E) /4.1 SCREW 04
24 305024 7347 v b BRACKET 02
25 305025 73545 v b BRACKET 02
26 305023 7345 v b BRACKET 02
27 305022 7345 v b BRACKET 02
28 004106 ¥zx2v,/ M3X6 SCREW 18
29 305021 EEKE DUST BAG 01
30 600100 F a — 7 TUBE (4X6X400) 01
31 526009 gy VALVE 01
32 004922 p, N S SCREW 02
QX% =RFELT] . @ = Not for sale basically
@ XXXXXX Y =V /8=y TP, @ XXXXXX is one of the gauge parts.

FOEDF — =Y RTHEL TR, Please confirm the correct part by the gauge parts lists on page 70,






AT an

REF. PART NO.
NO. BREE

206338
207073
207074
200728
202045

U WO DN —

005020
259033-UD
004906

[eIE\ Neop)

O = RFEA A

=

\LU
ANAN
qu
o &

CEBREFEY RN
NS

N R
e
L

P /C10

N

Nl o

~FN

__F{\
I

>k 20k

@ XXXXXX 37 — /3= TY,
TOEHDH — U=V RTHER LT &L,

) /4.8

NAME

CUSHION RUBBER
SCREW

RING

WASHER

SPRING WASHER

NUT

BELT COVER
SCREW

@X = Not for sale basically

@ XXXXXX is one of the gauge parts.

INSTALLATION PARTS

QT.

04
04
04
04
04

04
01
04

Please confirm the correct part by the gauge parts lists on page 70.






RIUE

REF. PART NO.
NO. B mES

000586-9S
000586A9S
000586B9S

000503-SA
000509
005476
000505BSA
000505ASA

000505-SA
0003804
201252
004803
000381-SA

000507
12 000382-SA
13 007102
14 000512
15 004022

16 000502-SA
17 000504-SA

S0 Ut

—
—

18 004805

19 004021

20 000383-SA
21 004803

22 004014

23 000384A
24 004803

25 004012

26 000233-SA
27 004303

28 004012

29 000293C
30 000293

31 004803

32 004012

33 000505-SA
34 000380A
35 201252

36 004803

37 000381-SA
38 000507

39 000382-SA
40 007102

41 000512

42 004022

43 000506

44 000383-SA
45 004803

46 004014

47 000384

48 004803

49 004012

50 000233-SA
51 004803

52 004012

53 000293

54 004803

55 004012

56 000527-SA
57 004805

58 004021

59 000506

60 000502A5A
61 000504-SA

62 004805
63 004021
64 000527-SA
65 004805
66 004021
67 000506
68 000386

Ok =[FEF T

@ XXXXXX 7 — U /R—=Y T

% F

Sz (HD (T4
AL D (BARYL)
AL (D) (8L

25 v (F)
B’:Jt

/\ffi“)‘ v i\

T3y

T35y b (2K31)

754y b (3KIL)
SAIHE

NS
NAF v M4

=

oLy
ik A
/\ﬁ]% 2 /M6 X 32

132\ J /M6 X 10

252 R (L)
vaAd b
~EF v b /M5
SEXY /M5 X 16
755y b

NEF oy kM4
ExT /M4 X 25
SratibE

ANAFw M4
ExY /M4 x12

FE -
Ny kM4
ExY /M4 X 12
Sfatitg (3AAr)
Sfatibg (6 A3r)

N+ b /M4
TRV /M4X12
TSy b (3KIL)
SR

PR
/\%ﬂ“ v b /M4

WD?/
bk A
RER Y /M6 X 32

L0

Fxry /M6 X 10
HFER

TS5y b
NEF oy b M4

ExY /M4 X25
ShoE RER
NAFy M4
SExY /M4 X 12
FIVT —

Ny b M4
LxT /M4 x12
P GY NS

NAF oy M4
LAY,/ M4 X12

TS54 .y b (3K
ATy b /ME
SEx Y /M5 X 16

SHRER
Ay v (B

Jaq b
ﬁﬁ*vh/Mﬁ
¥ /M5 X 16
754y b (3KIL)
~EFy b /ME

Y%,/ M5 X 18
HRER
FruT

.H

0 HD T~ 98—y FTHRL T 2280

NAME

THREAD STAND ASS. (7-SPOOLS)
THREAD STAND ASS. (8-SPOOLS)
THREAD STAND ASS. (9-SPOOLS)

THREAD STAND ROD (LOWER)
WASHER

NUT

BRACKET

BRACKET

BRACKET

SPOOL PIN
SPRING WASHER
NUT

SPOOL TRAY

CUSHION

SPOOL RETAINING FIN
SCREW

WASHER

SCREW

THREAD STAND ROD (UPPER)
JOINT

NUT

SCREW

BRACKET

NUT

SCREW

THREAD GUIDE BAR ROD
NUT

SCREW

HOLDER

NUT

SCREVW

THREAD GUIDE BAR (3-SPQOLS)
THREAD GUIDE BAR (6-SPOOLS)

NUT

SCREVW

BRACKET

SPOOL PIN
SPRING WASHER

NUT

SPOOL TRAY

CUSHIOQON

SPOOL RETAINING FIN
SCREW

WASHER

SCRE¥

THREAD EYELET
BRACKET

NUT

SCREY

THREAD GUIDE BAR ROD
NUT

SCREW

HOLDER

NUT

SCREVW

THREAD GUIDE BAR (6-SPOOLS)
NUT

SCREVW

BRACKET

NUT

SCREW

THREAD EYELET

THREAD STAND ROD (UPPER)

JOINT
NUT
SCREW
BRACKET
NUT

SCREW
THREAD EYELET
ROD CAP

@% = Not for sale basically

@ XXXXXX is one of the gaugc parts.

THREAD STAND
QT.
01
01
01

01 01 01
01 01 01
01 01 01

03 03 03
03 03 03
03 03 03
03 03 03

Please confirm the correct part by the gauge parts lists on page 70.
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INDEX

NO. NO. NO. NO. NO.

PART NO. PAGE REF. PART NO. PAGE REF. PART NO. PAGE REF. PART NO. PAGE REF. PART NO. PAGE REF
¥00030-1 31 18 | 4514 19 18 | 4581 31 30 | 7018 7T 26 | 7088 51 10
197 57 26 | 4514 29 21 | 4502 19 4 | 7018 9 13 | 7068 51 14
187 59 17 | 4514 41 10 | 4803 69 9§ | 7018 9 18 | 7068 53 10
197 61 25 | 4514 43 19 | 4803 69 21 | 7018 11 14 | 7068 53 14
187 83 17 | 4514 47 28 | 4808 69 24 | 7018 122 | 7088 55 10
233-84A 60 26 | 4514 46 25 | 4803 69 27 | 7018 11 30 | 7088 55 14
233-S4A 60 50 | 4518 45 22 | 4803 69 31 | 7018 13 13 | 7074 49 38
203 60 30 | 4518 47 27 | 4808 69 36 | 7018 13 18 | 7075 5 17
293 60 53 | 4518 61 3 | 4808 69 45 | 7018 33 4 | 7077 37 33
2838C 60 28 | 4518 63 3 | 4803 60 48 | 7018 33 25 | 7079 47 38
3804 68 7 1 4522 25 34 | 4803 80 51 | 7018 39 14 | 7082 7 3
3804 80 34 | 4522 25 39 | 4808 80 54 | 7018 30 25 | 7082 7T 17
381-5S4 89 10 | 4522 20 20 | 4805 25 7 | 7018 30 48 | 7082 17 25
381-54 89 37 | 4523 47 19 | 4805 31 31 | 7018 41 18 | 7082 36 50
382-54A 69 12 | 4524 25 15 | 4805 47 13 | 7018 41 20 | 7082 45 35
382-84 60 390 | 4527 15 4 | 4805 49 59 | 7018 41 38 | 7083 49 27
383-84 89 20 | 4527 37 4 | 4805 57 11 | 7018 57 9 | 7083 49 48
383-S4 89 44 4528 5 18 | 4805 59 11 | 7018 57 15 | 7083 40 64
384 69 47 4531 27 11 | 4805 61 11 | 7018 58 9 | 7088 28 5
3844 60 23 4531 383 7 | 4805 63 11 | 7018 59 15 | 7102 69 13
386 869 88 | 4531 43 20 | 4805 69 18 | 7018 81 9 | 7102 60 40
502-84 68 18 | 4534 17 11 | 4805 69 57 | 7018 81 15 | 7105 43 18
502484 66 80 4584 16 16 | 4805 89 682 | 7018 83 9 | 7110 37 8
503-S4 69 1 4534 25 20 | 4805 869 85 | 7018 83 15 | 7128 17 8
504-84A 69 17 4534 40 53 | 4808 57 41 | 7018 5 12 | 7128 29 17
504 -84 69 61 4535 37 24 | 4808 50 48 | 7019 7 8 | 7128 25 45
505-S4 60 [ 4535 37 27 | 4821 41 22 | 7018 9 21 | 7128 25 50
505-54 69 38 4537 27 17T | 4821 47 30 | 7018 1T | 71380 20 34
505484 60 6 4537 27 44 | 4821 49 13 | 7018 1125 | 7181 27 382
505BSA 69 4 4537 45 10 | 4805 51 8 | 7019 31 20 | 7138 48 61
5086 69 43 4530 3 20 | 4905 53 6 | 7019 33 2 | 7138 40 49
5086 66 59 4538 8 9 | 4005 55 6 | 7019 33 23 7140 49 35
508 88 87 4538 11 8 | 4908 . 51 25 | 7018 37 17 7141 47 386
507 88 11 4538 13 9 | 4806 53 25 | 7018 37 20 7142 27 26
507 60 38 45396 27 3 | 49086 56 25 | 7018 37 38 7143 9 30
500 60 2 45398 27 30 | 4808 67 8 | 7018 39 20 71438 13 30
512 66 14 4539 45 3 | 4910 57 28 | 70180 40 41 7145 25 42
512 66 41 | 4539 49 31 | 4910 57 38 | 7020 7 28 7145 256 47
527-84 60 58 | 4530 40 50 | 4910 58 18 | 7020 7T 28 7152 18 5
527-S4A 68 684 | 4541 3 27 | 4810 59 43 | 7020 11 20 71538 19 8
586-98 88 | 4541 17 31 | 4010 61 26 | 7020 21 4 | 7170 21 28
586498 89 | 4541 19 30 | 4010 61 30 | 7020 21 6 | 7173 45 43
586B9S 69 | 4543 23 3 | 4810 83 18 | 7020 21 14 | T174 45 8
1817-24 33 28 | 4543 23 25 | 4910 83 44 | 7020 29 27 7175 45 23
2022-4 31 24 | 4543 25 27 | 4811 85 23 | 7021 5 5 7108 35 30
2188-1 33 11 | 4543 39 2 | 4822 85 22 | 7021 5 ] 7213 7 5
3044 57 30 | 4543 38 5 | 5020 67 8 | 7021 7 20 | 7213 39 186
3044 50 23 | 4543 51 18 | 5080 47 15 | 7021 18 12 | 7288 19 7
3044 861 30 | 4543 51 23 | 5084 31 18 | 7021 21 156 | 137142 51 26
3044 863 23 | 4543 53 18 | 5118 31 8 | 7021 21 17 | 137142 53 26
4008-1 65 21t | 4543 53 23 | 5118 57 29 | 7021 25 23 | 137142 55 28
4012 60 25 | 4543 55 18 | 5118 59 25 | 7021 25 30 | 137142 57 31
4012 60 28 | 4543 56 238 | 5118 81 20 | 7021 43 26 | 137142 59 24
4012 60 32 | 4543 57 13 | 5118 63 25 | 7021 45 88 | 137142 59 28
4012 60 49 | 4543 59 13 | 51388 43 4 | 7024 7 10 | 137142 61 31
4012 80 52 | 4543 61 13 | 51486 45 18 | 7024 15 8 | 137142 83 24
4012 866 55 | 4543 63 13 | 5183 57 28 | 7024 21 85 | 137142 83 28
4014 60 22 | 4547 17 15 | 5183 59 22 | 7025 31 10 | 137441 49 65
4014 80 46 | 4547 17 17 | 5183 81 28 | 7025 49 12 | 137441 49 60
4021 60 19 | 4547 17 19 | 5183 83 22 | 7028 43 15 | 1370086 39 28
4021 69 58 | 4547 17 238 | 5184 31 22 | 7028 19 3 | 1870861 15 38
4021 60 63 | 4547 19 22 | 5187 31 20 | 7028 45 26 | 178040-05 21 18
4021 66 66 | 4547 19 24 | 5242 5 7 1 7029 i1 11 | 179107-05 5 3
4022 60 15 | 4547 19 28 | 5378 17 9 | 7020 57 3 1 17083820-05 28 5
4022 80 42 | 4547 25 3 | 5388 31 12 | 7029 50 3 | 180148A 51 38
4108 85 28 | 4547 27 28 | 5447 33 22 | 7080 45 24 | 1801484 53 36
4304 57 388 | 4547 20 9 | 5447 35 11 | 7080 45 32 | 1801484 56 386
4304 50 44 | 4547 45 14 | 5447 35 22 | 7081 30 35 | 102024 31 17
4320 865 4 | 4547 47 2 | 5478 69 3 | 7081 39 390 | 2001386 41 4
4320 85 7 | 4547 47 8 | 5546 25 12 | 7031 30 43 | 200138 41 25
4320 65 9 | 4548 17 27 | 7008 37 385 | 7032 13 21 | 200138 41 27
4325 39 18 | 4548 39 9 | 7008 7 84 | 7034 27 38 | 2001404 41 40
4325 39 82 | 4548 47 10 | 7000 23 14 | 7034 31 27 | 200152 41 6
4500 17 383 | 4550 27 43 | 7008 23 19 | 7038 11 15 | 200728 67 4
4501 19 338 | 4554 9 34 | 7008 37 31 | 70386 17 2 | 200983 27 41
4501 37 13 | 4554 11 38 | 7010 37 28 | 7041 2t 11 | 201087 33 28
4503 39 12 | 4554 13 384 | 7012 39 27 | 7041 27 13 | 2010868 33 32
4503 46 8 | 4554 21 23 | 7012 45 30 | 7044 9 5 | 2010744 25 10
45038 51 390 | 4554 21 28 | 7018 28 8 | 7044 11 5 | 2011081 8 7
4503 53 30 | 4554 51 20 | 7013 23 22 | 7044 13 5 | 201191 11 7
4503 55 380 | 4554 53 20 | 70138 45 28 | 7044 27 38 | 201191 13 7
4504 43 5 | 4554 55 20 | 7015 19 13 | 7052 5 14 | 201252 25 18
4510 40 11 | 4555 17 22 | 7017 3 18 | 7062 47 30 | 201252 37 3
4510 40 30 | 45655 19 27 | 7017 9 15 | 70686 7 81 | 201252 60 8
4511 51 12 | 45655 35 10 | 7017 1 82 | 7066 21 38 | 201252 69 35
4511 583 12 | 4555 47 38 | 7017 13 15 | 70686 39 23 | 201629 27 40
4511 56 12 | 4558 17 380 | 7017 36 48 | 7066 45 46 | 201635 47 14
4514 9 32 | 45586 19 38t | 7017 41 32 | 7086 49 15 | 202045 67 5
4514 11 36 | 4568 40 38 | 7018 3 25 | 7088 40 23 | 202175 29 23
4514 13 382 | 4569 21 82 | 7018 5 21 | 7088 49 39 | 202178 27 22




INDEX

NO. NO, NO. NO. ) NO,
PART NO. PAGE REF. PART NO, PAGE REF, PART NO. PAGE REF. PART NO. PAGE REF, PART NO. PAGE REF,
202178 45 9 | 210807 7 82 | 240305 61 4 | 250554-92 17 4 | 253005-81 31 ]
202177 26 2 | 210807 21 80 | 240305 63 4 | 250555-91 17 7 | 253008-91 31 18
202177 20 12 | 210807 30 22 | 240308 30 4 | 250557-91 17 12 | 253010 31 14
202178 27 19 | 210307 45 45 | 2408832 21 30 | 2505814 17 20 | 253013 31 25
202181 45 12 | 2108189 38 27 | 240832 39 15 | 250563-01 17 8 | 253014 31 28
202109 41 5 | 210585 13 22 | 240844 57 12 | 250565-91 17 28 | 253015 31 28
202109 41 18 | 210585 30 88 | 240844 50 12 | 2510104 21 8 | 253018 31 [
202108 41 24 | 210585 30 40 | 240844 61 12 | 251014-91 21 1 | 253027 31 21
202199 41 29 | 210585 39 44 | 240844 63 12 | 251018 21 7 | 2530834 31 5
202199 41 34 | 2105886 37 10 | 240852 7 21 | 251017 21 13 | 258500 18 11
2022886 25 11 | 210879 3 21 | 240385 9 33 | 251018 21 18 | 253500-02 18 10
2022874 43 3 | 210879 3 24 | 240365 11 87 | 251021 21 5 | 2535014 19 15
202528 3 22 | 210768 41 8 | 240885 13 83 | 251022 21 3 | 253501402 19 14
202868 33 8 | 211247 47 24 | 240868 51 17 | 251022-982 21 2 | 253503 37 |
202875 7 385 | 212188 21 20 | 2408868 53 17 | 251024 21 20 | 253504 37 12
202801 40 8 | 2300474 3 20 | 240368 55 17 | 251025 21 34 | 253504-02 37 11
204023 51 30 | 2381011 25 38 | 240474 37 38 | 2510286 21 37 | 2535058 37 156
204023 53 30 | 231513 51 18 | 250018 8 8 | 251027 456 44 | 253505C 37 18
204023 55 80 | 231513 53 13 | 250018 11 6 | 2515104 283 2 | 2535074 37 28
2040524 20 10 | 281513 56 13 | 250013 13 6 | 251510402 238 1 | 2538508C 37 32
204084 27 4 | 234521 87 23 | 250019 5 4 | 251511 23 4 | 2535094 37 384
204107 37 2 | 234521 37 28 | 250020 3 16 | 251513 23 21 | 2535834 39 37
2041614 45 33 | 240001 3 12 | 250021-UD 5 11 | 251518-982 23 20 | 253533B 39 38
204585 19 32 | 240008 45 15 | 250023-UD 5 18 | 251622 23 23 | 2535338 39 41
204585 45 42 | 240011 40 57 | 250117 3 8 | 2515238 28 7 | 258533C 39 42
204585 57 27 | 240017 27 34 | 250148 3 11 | 251523-92 23 I 2538540 37 19
204585 50 18 | 240055 27 12 | 250149-UD 5 1 | 252085 26 5 | 258541 37 37
204585 81 27 | 2400862 26 8 | 250151-UD 5 8 | 2520864 26 2 | 2535454 37 22
204585 83 19 | 240082 47 12 | 2501514AUD 15 1 | 252086482 25 I | 2535458 37 25
2050861 37 5 | 240091 19 21 | 250153 5 8 | 252087-91 26 8 | 258817 37 80
205081 51 35 | 2400014 19 28 | 250157 3 17 | 2520898 26 9 | 2538238 30 8
205081 53 385 | 240087 20 4 | 250158-91 3 156 | 252040 26 22 | 253624 39 8
205081 55 385 | 240097 20 14 | 250181 7 2 | 252040-92 26 21 | 258625-0S 30 11
205088 3 10 240008 21 9 | 250187D 7 8 | 252041 25 24 | 258627-91 30 1
205007 21 10 240102 37 9 | 250160BSD T 9 | 252041 26 81 | 2583630 39 21
205111 41 28 240102 40 84 | 250188CSD 15 5 | 252042 25 25 | 253631 39 31
2068028 7 22 240110 3 8 | 250172 7 14 | 252043 25 28 | 253832 39 29
206050C 17 20 | 240114B 49 45 | 250173 7 156 | 252044 25 18 | 253633 30 34
2060863 21 12 | 240128 17 382 | 250174 7 18 | 252045 26 20 | 253634 30 24
208130 31 T | 240127 3 19 | 250232 3 28 | 252045-92 25 28 | 253635 30 17
2068148 31 23 240134 41 28 | 250233 3 23 | 252048 26 10 | 2536386 30 19
206149 31 189 24013856 41 8 | 250255 7 27 | 252046-92 26 18 | 258887 39 47
206158 81 15 240138 41 8 | 250258 7 30 | 252047 26 82 | 253638 39 45
208157 31 11 240143 41 14 | 2502574 7 83 | 252048 25 40 | 2536839 30 49
208172 26 4 240143 41 37 | 250276-SD 3 1t | 252048-91 25 85 | 253640 306 13
208180 47 22 | 240144 41 15 | 250288 7 1 | 252050 25 38 | 253641 17 28
2068201 33 16 | 240145 41 17 | 250286-SD ] I | 252051 26 87 | 254000-01 33 ]
208201 36 8 | 240148 20 3 | 250208-SD 11 1 | 252052 256 83 | 254003B91 33 6
208201 35 19 | 240108 8 8 | 250288ASD 13 1 | 252065 25 43 | 254003B92 33 5
206202 83 17 | 240198 11 8 | 250297 8 2 | 252055 25 48 | 254010400 33 15
208202 35 6 240198 183 8 | 250297 11 2 | 252056-62 17 10 | 254010480 35 4
208202 35 17 240201 87 7 | 2502874 13 2 | 2520680-02 70 81 | 254010480 35 15
206208 33 20 240201-92 37 8 | 250208 6 4 | 252061-02 70 27 | 254010CH0 33 18
208208 36 240228 38 8 | 250298 11 4 | 252082-92 70 28 | 254010C80 35 &
208208 35 20 2402286 5 2 | 2502884 13 4 | 2520838-92 70 20 | 254010CHU 35 18
208283 43 22 240227 8 5 | 250299 8 8 | 252084-02 70 30 | 254020 33 18
208338 87 1 240228 8 4 | 250290 11 3 | 2526074 27 2 | 254020 35 7
206481 43 24 240228 15 7 | 250290 13 8 | 252807482 27 1 1 254020 35 18
208524 21 19 240230 17 14 | 250800 5 20 | 252808 27 8 | 254022 33 10
206500 3 2 240231 25 17 | 250801 5 18 | 252600 27 10 | 254028 33 1
206748 20 7 2402382 26 14 | 250302-SD 7 4 | 252800-92 27 9 | 254029 33 138
206748 20 13 240284 27 6 | 2503808-98S 7 11 | 2528108 29 1 | 254029 35 2
206840 41 83 240235-92 26 8 | 250807-SD 7 12 | 252610C 45 1 | 254029 35 138
207078 87 2 240238 27 5 | 250308 7 18 | 252611 29 24 | 2540830 33 14
207074 67 8 240238 47 5 | 250309 7 18 | 252612 27 14 | 254030 35 38
207858 3 14 240237 27 7 | 250310-SD 7 18 | 252618 27 18 | 254030 35 14
207858 27 20 2402306 20 18 | 250311-UB 5 18 | 252614 27 156 | 254081B9U 33 12
207858 20 8 | 240241 20 15 | 250812 7 7 | 252815 27 18 | 254031C0U 35 1
207024 5 15 | 240244 41 38 | 250316-91 15 8 | 252618 27 21 | 254081D9U 35 12
207025 27 23 | 240245 41 35 | 250320-SD 3 30 | 252618 45 7 | 254082 33 8
207825 20 18 | 240240 51 84 | 250825 7 24 | 252617 27 24 | 254033 33 24
207925 20 22 240248 53 84 | 250828 11 10 | 252618-81 27 28 | 254504 47 11
207925 45 8 240249 556 84 | 250328 15 2 | 252819 27 27 | 255003 41 7
208447-U4 33 31 240250 51 83 | 250514 17 24 | 252820 27 81 | 255005 41 12
208448 33 80 240250 53 83 | 250516CH2 19 2 | 252821 27 88 | 255019 43 18
208450-UA 33 28 240250 556 383 | 2505174 18 9 | 252822 27 28 | 255021 41 11
200084 3 8 240251 27 42 | 250523-UD 19 20 | 252623 27 85 | 255023 43 8
2100038 3 7 240252 31 3 | 250524 18 17 | 252824-VB 27 87 | 255024 43 10
210025 11 12 2402538 31 4 | 250528CH1 18 1 | 252625 27 89 | 255025 43 11
210025 21 33 240257 46 9 | 250528-91 18 256 | 252628 27 45 | 255026 43 12
210025 21 38 2402574 49 65 | 250526-91 19 20 | 252628 20 28 | 255027 43 138
210025 57 4 240258 40 21 | 250520401 17 18 | 252629 20 88 | 255028 43 14
210025 58 4 240259 49 83 | 250530-81 17 21 | 252830 29 20 | 255033 43 17
210081 57 40 240263 5 10 | 250533B91 19 8 | 252831 20 18 | 255085-91 41 1
210081 58 45 240271 45 17 | 250544 17 13 | 2528324 20 80 | 255087 41 2
210080 47 20 240272 85 5 | 250545-91 17 18 | 2526344 20 11 | 255088 41 186
210001 17 8 240278 30 8 | 2505474 19 23 | 252660 27 48 | 255039 41 39
210200 43 23 240279 30 7 | 250551 17 1 | 252660 20 25 | 255041 43 1
210201-8D 43 25 240281 29 82 | 250552 19 18 | 253000-91 31 1 | 255042 43 8
2103086 3p 28 240282 20 31 | 250554 17 5 | 253008 31 2 | 255048 43 2

|
4
[\
|




INDEX

NO, NO. NO. NO. NO.
PART NO. PAGE REF. PART NO. PAGE REF. PART NO. PAGE REF. PART NO. PAGE REF. PART NO. PAGE REF
255081-91 43 7 257524-58 70 41 | 258018-981 53 81 | 305127 85 22 | 600009 63 38
2650082 43 B 2576525-48 70 42 | 258018-81 556 31 | 308243 40 44 | 600100 8§56 30
265003 43 21 257525-58 70 43 | 258020 51 22 | 308301 38 21 | 600101 65 12
255084-91 41 28 257528-00 70 48 | 259020 53 22 | 308301 35 10 | 800178 85 1§
255087-91 41 21 257580-48 70 44 | 258020 56 22 | 808301 35 21 | 601020 57 8
265000 41 19 257531-64 70 45 | 258022-91 51 3 | 306500 49 43 | 801020 586 8
255100-91 41 30 257568 25 44 | 258022-81 53 8 | 308871 47 23 | 801020 61 8
265102 41 81 257588 26 4% | 250022-81 56 3 | 8087381 66 8 | 601020 63 8
255108 3 138 257566 70 82 | 250023-81 51 4 | 806788 47 87 | 601049 57 34
255109 41 41 2575083 23 13 | 256023-91 58 4 | 308789 40 18 | 601049 59 39
255648 45 20 | 257583 23 18 | 250023-91 56 4 306829 51 27 | 601049 61 34
255548 45 19 | 257509 45 27 | 250083-UD 87 7 3068820 53 27 | 601049 63 36
255554 45 13 258020C81 B 28 | 256034-81 51 1 306828 56 27 | 601053 57 38
2555554 45 18 2580234 8 28 | 250034451 53 1 | 3808830B 51 28 | 8010568 50 41
255558-91 45 34 258005-91 8 10 | 250034B%1 55 1 | 308830B 53 28 | 601072 81 37
2555988 45 2 258085-81 13 10 | 258085-91 51 2 | 308830B 56 28 | 801072 83 42
255588 45 4 258005491 11 83 | 25B035481 53 2 350283491 57 18 | 601088 50 34
255800 45 11 258088 8 12 | 250085B91 56 2 350233481 61 18 | 601088 83 34
255802-92 45 25 258008 13 12 | 258038 51 21 350284-91 85 2 | 801088 81 38
255605 45 28 2580084 i1 84 | 258038 58 21 | 350274 57 10 | 601089 63 41
255608 45 31 258087-81 9 11 | 258038 55 21 350274 58 10 1 801102 58 85
255807-988 45 21 2580087-91 13 11 | 258037 51 18 350274 61 10 | 601102 83 35
255600-91 45 38 258098 11 27 | 258037 53 18 350274 63 10 | 601110 57 18
255811 45 39 258100-81 8 24 | 259037 55 18 350548 57 2 | 601110 81 18
255813 45 41 258100401 9 25 | 258088 51 18 350548 56 2 | 801110 65 13
255614 45 6 258100891 9 28 | 250088 53 18 350550 11 13 | 60t11b 46 40
258012 40 42 258100C01 8 27 | 250038 55 18 350550 11 21 | 801118 85 11
256501 47 4 258102-81 8 17 | 258118-18F 70 14 350550 57 14 | 801124 85 18
258503 47 9 258102-01 18 17 | 250117-18F 70 15 350550 50 14 | 808002 57 35
256504 -8S 47 18 258104 9 20 | 250120-16F 70 18 350551 57 8 | 808002 59 40
258507 47 17 258105 6 28 | 250121-18F 70 17 350551 56 8 | 808002 61 35
258508 47 18 258108 8 31 | 258228-18F 70 18 350552-81 57 1 | 808002 63 40
258508 47 21 2581086 11 85 | 258288-18F 70 19 350552-81 58 1 043002 43 27
2585104088 48 1 258108 18 31 | 250400-48 70 20 350552401 81 1
256511A8D 46 2 258107 8 35 | 250400-58 70 21 350552491 83 1
258512 48 38 258107 13 35 | 250401-48 70 22 350824 81 14
2585138 48 52 258108 8 38 | 256401-58 70 238 350824 83 14
256518-02 40 51 258108 13 388 | 258550 23 10 350825 61 2
258514 46 654 258113-91 13 28 | 258551-81 70 35 | 350825 83 2
258515 49 G586 258115-81 18 27 | 258552 23 11 | 350828 81 8
2585186 49 58 | 258115461 13 24 | 2508553-91 70 386 | 350628 83 8
258517 49 10 | 258115B01 13 25 | 259554 23 12 | 350843 58 21
258518 48 7 2581156C81 13 28 258555-01 70 38 350643 63 21
266519 40 14 258118-91 13 20 250658-91 70 37 3506845-01 58 186
2668520 49 17 258117 13 28 268557 23 18 | 350845-81 . 63 18
266521 49 18 258120 8 37 2508558 70 34 350868-981 85 | I
256522 47 34 258120 13 37 2505584 70 38 518108 57 5
256524-91 40 106 268122 i1 18 250550 23 17 513108 58 5
258527 48 20 2681224 11 23 | 259580-91 70 38 513108 81 5
25653804 40 24 268123 i1 18 | 800218 57 23 513108 83 5
2568538 49 28 258124 11 28 300218 81 238 522007 57 32
268536 49 47 258125-981 i1 28 300220 57 24 522007 58 37 |
256545 47 28 258128 13 23 300220 58 20 522008 57 83 |
266558 48 4 258131 B 38 800220 61 24 522008 58 38 |
2565681-8S 47 25 268131 11 39 300220 83 20 | 522008 61 33 |
2565638 47 28 | 258131 13 38 300372 57 87 | 522008 63 38 |
268584 47 31 | 258004 51 5 | 3003872 50 42 | 522014-9! 81 32 |
2568585 47 82 255004 58 5 | 3003872 81 88 | 522014-91 83 37 |
256587 40 22 250004 55 5 | 800872 63 43 | 528000 65 31 |
258568-92 49 29 2500054 51 8 | 800468 85 38 | 527008 57 20 |
2565690 40 28 | 25080054 583 8 | 800488 656 8 | 527008 61 20
256570 40 82 | 2500054 55 8 | 303087 37 14 | 527012 57 71
268571 48 387 | 258008 61 156 | 303448 3 28 | 527012 58 7 |
268572 40 40 | 250008 53 15 | 308448 T 25 527012 61 7
258575-01 40 48 | 258008 56 15 | 308448 7 280 527012 63 7
258577 45 82 | 2500084 51 8 303448 8 14 531001 85 10
258578 49 5 | 2580084 58 9 303448 § 18 532001 57 17 |
256570 47 7 | 2580064 55 0 303448 6 19 532001 81 17 |
266578-62 47 8 | 258007 51 24 303448 8 22 540003 58 27
256580 47 1 | 258007 53 24 303448 11 18 540008 83 27
258581 47 85 | 258007 55 24 303448 11 24 | 540004 59 28
258582 47 83 | 259008 51 82 303448 I1 286 | 540004 83 28
256583 40 63 | 250000 53 82 303448 11 381 540005 50 20
257143048 70 1 | 258009 56 82 303448 13 14 540005 63 29
257143C58 70 2 | 258010 51 87 303448 13 18 800015 85 14
257147C48 70 8 | 258010 58 37 308448 13 190 600032 57 18§
257147C58 70 4 | 250010 56 37 308448 21 381 600032 61 19
267151-00 70 7 | 258011 61 38 | 303448 37 18 800077 57 21t |
257152C48 70 65 | 259011 583 88 | 308448 37 21 800077 56 33
257153C48 70 12 | 258011 56 38 | 303448 39 33 600077 81 21 |
257155C48 70 8 | 258015 51 7 | 803448 45 387 | 800077 63 33
257155C58 70 98 | 258015 53 7 | 805020-91 65 17 600078 57 22
257158C48 70 10 | 258015 65 7 | 3805021 65 28 800078 58 31 |
257158C58 70 11 | 2590154 51 11 | 805022 65 27 800078 81 22
267158C684 70 18 | 2500154 51 29 | 305028 65 28 800078 83 31 |
257150C84 70 8 | 2580154 53 11 | 3805024 65 24 | 600070 56 30
257468-00 70 286 | 2580154 53 286 | 305025 85 25 | 800078 58 32
257404-48 70 24 | 2500154 §6 11 | 305080 65 20 600076 83 30 |
267467-064 70 25 | 2500154 55 20 | 305082-91 85 186 600079 83 382
25752448 70 40 | 250018-91 51 31 | 3805107-91 65 19 800060 59 38
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